Report No.: SSP24120037-3E

FCC ID: 2BB2X-CA505

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5180 Antl 54.01 2.68 4.02
NVNT a 5200 Antl 68.78 1.63 4.02
NVNT a 5240 Antl 56.21 25 4.02
NVNT n20 5180 Antl 49.67 3.04 4.39
NVNT n20 5200 Antl 36.46 4.38 4.37
NVNT n20 5240 Antl 51.7 2.87 4.39
NVNT n40 5190 Antl 43.58 3.61 7.75
NVNT n40 5230 Antl 55.36 2.57 7.75
NVNT ac20 5180 Antl 81.65 0.88 0.48
NVNT ac20 5200 Antl 83.17 0.8 0.48
NVNT ac20 5240 Antl 83.47 0.78 0.48
NVNT ac40 5190 Antl 83.17 0.8 0.48
NVNT ac40 5230 Antl 82.87 0.82 0.48
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5180 Antl 9.52 2.68 12.2 24 Pass
NVNT a 5200 Antl 9.68 1.63 11.31 24 Pass
NVNT a 5240 Antl 8.74 2.5 11.24 24 Pass
NVNT n20 5180 Antl 7.57 3.04 10.61 24 Pass
NVNT n20 5200 Antl 8.31 4.38 12.69 24 Pass
NVNT n20 5240 Antl 7.67 2.87 10.54 24 Pass
NVNT n40 5190 Antl 6.5 3.61 10.11 24 Pass
NVNT n40 5230 Antl 6.42 2.57 8.99 24 Pass
NVNT ac20 5180 Antl 9.85 0.88 10.73 24 Pass
NVNT ac20 5200 Antl 9.92 0.8 10.72 24 Pass
NVNT ac20 5240 Antl 9.51 0.78 10.29 24 Pass
NVNT ac40 5190 Antl 9.88 0.8 10.68 24 Pass
NVNT ac40 5230 Antl 9.07 0.82 9.89 24 Pass
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3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5180 Antl 20.024 Pass
NVNT a 5200 Antl 19.851 Pass
NVNT a 5240 Antl 20.074 Pass
NVNT n20 5180 Antl 20.426 Pass
NVNT n20 5200 Antl 20.31 Pass
NVNT n20 5240 Antl 20.44 Pass
NVNT n40 5190 Antl 37.542 Pass
NVNT n40 5230 Antl 37.888 Pass
NVNT ac20 5180 Antl 19.638 Pass
NVNT ac20 5200 Antl 19.647 Pass
NVNT ac20 5240 Antl 19.811 Pass
NVNT ac40 5190 Antl 39.831 Pass
NVNT ac40 5230 Antl 39.43 Pass
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Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.605 MHz
-83.409 kHz
20.44 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Mkr3 5.250137 GHz

Center Freq
6.240000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
Man

15.6 dBm

99.00 %
-26.00 dB

STATUS

-26dB Bandwidth NVNT n20 5240MHz Antl



Report No.: SSP24120037-3E

FCC ID: 2BB2X-CA505

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.190000000 GHz

#FGain:Low

==

SENSE:PULSE [

|06:58:18 PMDec 06, 2024

Center Freq: 5.190000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 300 kHz

Occupied Bandwidth
35.768 MHz
-65.082 kHz
37.54 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Mkr3 5.208706 GHz

-26.412 dBm

Center Freq
6.190000000 GHz

Span 60 MHz

Sweep 1.333 ms CF Step

6.000000 MHz
15.6 dBm

99.00 %
-26.00 dB

STATUS

-26dB Bandwidth NVNT n40 5190MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.230000000 GHz

#FGain:Low

==

SENSE:PULSE [

[07:00:16 PMDec 06, 2024

Center Freq: 6.230000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 300 kHz

Occupied Bandwidth
35.815 MHz
-31.336 kHz
37.89 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Mkr3 5.243913 GHz

Center Freq
6.230000000 GHz

Span 60 MHz

Sweep 1.333 ms CF Step

6.000000 MHz
Man

15.5 dBm

99.00 %
-26.00 dB

STATUS

-26dB Bandwidth NVNT n40 5230MHz Antl



Report No.: SSP24120037-3E

FCC ID: 2BB2X-CA505

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.180000000 GHz

#FGain:Low

==

SENSE:PULSE [

|06:52:21 PMDec 06, 2024

Center Freq: 5.180000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth
16.304 MHz
-100.06 kHz
19.64 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Mkr3 5.189719 GHz

-25.817 dBm

Center Freq
6.180000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
15.8 dBm

99.00 %
-26.00 dB

STATUS

-26dB Bandwidth NVNT ac20 5180MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.200000000 GHz

#FGain:Low

==

SENSE:PULSE [

|06:54:14 PMDec 06, 2024

Center Freq: 6.200000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth
16.259 MHz
-91.005 kHz
19.65 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Mkr3 5.209733 GHz

Center Freq
6.200000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
Man

16.0 dBm

99.00 %
-26.00 dB

STATUS

-26dB Bandwidth NVNT ac20 5200MHz Antl



Report No.: SSP24120037-3E

FCC ID: 2BB2X-CA505

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.240000000 GHz

#FGain:Low

==

SENSE:PULSE [

|06:56:09 PMDec 06, 2024

Center Freq: 5.240000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth
16.258 MHz
-81.449 kHz
19.81 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Mkr3 5.249824 GHz

-23.730 dBm

Center Freq
6.240000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
15.5 dBm

99.00 %
-26.00 dB

STATUS

-26dB Bandwidth NVNT ac20 5240MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.190000000 GHz

#FGain:Low

==

SENSE:PULSE [

[07:02:24 PMDec 06, 2024

Center Freq: 5.190000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 300 kHz

Occupied Bandwidth
35.502 MHz
-72.323 kHz
39.83 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 1 MHz

Total Power

% of OBW Power
x dB

Mkr3 5.209843 GHz

Center Freq
6.190000000 GHz

Span 60 MHz

Sweep 1.333 ms CF Step

6.000000 MHz
Man

15.9 dBm

99.00 %
-26.00 dB

STATUS

-26dB Bandwidth NVNT ac40 5190MHz Antl



Report No.: SSP24120037-3E FCC ID: 2BB2X-CA505

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [07:04:20 PMDec 06, 2024

Center Freq 5.230000000 GHz Center Freq: 5230000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

MKr3 5.249615 GHz
Ref33osaem _____ 28530dBm

Center Freq
6.230000000 GHz

Center 5.23 GHz Span 60 MHz CF Ste
#Res BW 300 kHz #VBW 1 MHz Sweep 1.333 ms 6.000000 Msz

Occupied Bandwidth Total Power 15.2 dBm
35.671 MHz

Transmit Freq Error -99.751 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.43 MHz x dB -26.00 dB

IMSG STATUS

-26dB Bandwidth NVNT ac40 5230MHz Antl



Report No.: SSP24120037-3E FCC ID: 2BB2X-CA505

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5180 Antl 16.406
NVNT a 5200 Antl 16.381
NVNT a 5240 Antl 16.379
NVNT n20 5180 Antl 17.62
NVNT n20 5200 Antl 17.57
NVNT n20 5240 Antl 17.567
NVNT n40 5190 Antl 35.801
NVNT n40 5230 Antl 35.813
NVNT ac20 5180 Antl 16.22
NVNT ac20 5200 Antl 16.195
NVNT ac20 5240 Antl 16.2
NVNT ac40 5190 Antl 35.648
NVNT ac40 5230 Antl 35.773




Report No.: SSP24120037-3E

FCC ID: 2BB2X-CA505

| == Keysight Spectrum Analyzer - Occupied BW

==

500 AC

Center Freq 5.180000000 GHz

#FGain:Low

—»— Trig: Free Run

SENSE:PULSE [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

[06:37:19 PMDec 06, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.406 MHz
7.066 kHz
19.52 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.17697 GHz

5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 17.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

OBW NVNT a 5180MHz Ant1

==

Center Freq 5.20000000 GHz

#FGain:Low

—»— Trig: Free Run

SENSE:PULSE [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

[06:40:42 PMDec 06, 2024
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.381 MHz
-53.706 kHz

19.31 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.201413 GHz
1.7331 dBm

Center Freq
6.200000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 17.5 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

STATUS

OBW NVNT a 5200MHz Ant1



Report No.: SSP24120037-3E FCC ID: 2BB2X-CA505

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [06:43:23 PMDec 06, 2024

Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.243186 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

5.240000000 GHz

Center 5.24 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms 3.000000 Msz

Occupied Bandwidth Total Power 16.6 dBm
16.379 MHz

Transmit Freq Error -44.919 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.19 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT a 5240MHz Ant1

| == Keysight Spectrum Analyzer - Occupied BW ==
SENSE:PULSE [ [06:45:37 PMDec 06, 2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None PO
—»— Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms 3.000000 Msz

Man

Occupied Bandwidth Total Power 15.6 dBm
17.620 MHz

Transmit Freq Error -94.704 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.07 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT n20 5180MHz Antl



Report No.: SSP24120037-3E

FCC ID: 2BB2X-CA505

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.200000000 GHz

#FGain:Low

==

SENSE:PULSE [

|06:48:08 PMDec 06, 2024

Center Freq: 6.200000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.570 MHz
-124.36 kHz
19.75 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 5.200477 GHz

5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
16.5 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT n20 5200MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.240000000 GHz

#FGain:Low

==

SENSE:PULSE [

|06:50:16 PMDec 06, 2024

Center Freq: 5.240000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.567 MHz
-72.056 kHz
20.06 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
Man

15.7 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT n20 5240MHz Antl



Report No.: SSP24120037-3E

FCC ID: 2BB2X-CA505

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.190000000 GHz

#FGain:Low

==

SENSE:PULSE [

|06:58:08 PM Dec 06, 2024

Center Freq: 5.190000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 430 kHz

Occupied Bandwidth
35.801 MHz
-74.404 kHz
37.69 MHz

Transmit Freq Error
x dB Bandwidth

#/BW 1.2 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.195346 GHz

5.190000000 GHz

Span 60 MHz

Sweep 1.333 ms CF Step

6.000000 MHz
15.5 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT n40 5190MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.230000000 GHz

#FGain:Low

==

SENSE:PULSE [

[07:00:05 PMDec 06, 2024

Center Freq: 6.230000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 430 kHz

Occupied Bandwidth
35.813 MHz
-45.785 kHz
37.95 MHz

Transmit Freq Error
x dB Bandwidth

#/BW 1.2 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.234068 GHz

5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms CF Step

6.000000 MHz
Man

15.6 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT n40 5230MHz Antl



Report No.: SSP24120037-3E

FCC ID: 2BB2X-CA505

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.180000000 GHz

#FGain:Low

==

SENSE:PULSE [

[06:52:11 PMDec 06, 2024

Center Freq: 5.180000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.220 MHz
-102.56 kHz
19.25 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 5.182427 GHz

5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
15.9 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT ac20 5180MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

0 RL RF 500 AC

Center Freq 5.200000000 GHz

#FGain:Low

==

SENSE:PULSE [

|06:54:05 PM Dec 06, 2024

Center Freq: 6.200000000 GHz
—»— Trig: Free Run
#Atten: 30 dB

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.195 MHz
-86.353 kHz
18.79 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 5.201161 GHz

5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
Man

16.1 dBm

99.00 %
-26.00 dB

STATUS

OBW NVNT ac20 5200MHz Antl



Report No.: SSP24120037-3E FCC ID: 2BB2X-CA505

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [06:55:50 PM Dec 06, 2024

Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB Mkr1 5.238623 GHz
Ref 22.68 dBm

5.240000000 GHz

Center 5.24 GHz Span 30 MHz

#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms ERSten

3.000000 MHz
Occupied Bandwidth Total Power 15.5 dBm
16.200 MHz

Transmit Freq Error -90.429 kHz % of OBW Power 99.00 %
x dB Bandwidth 18.81 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT ac20 5240MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [07:02:14 PMDec 06, 2024

Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB Mkr1 5.19816 GHz
Ref 22.68 dBm .

5.190000000 GHz

Center 5.19 GHz Span 60 MHz
#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.333 ms

CF Step
6.000000 MHz
Man

Occupied Bandwidth Total Power 15.9 dBm
35.648 MHz

Transmit Freq Error -50.451 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.88 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT ac40 5190MHz Antl



Report No.: SSP24120037-3E FCC ID: 2BB2X-CA505

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [07:04:11 PMDec 06, 2024

Center Freq 5.230000000 GHz Center Freq: 5230000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.220784 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

5.230000000 GHz

Center 5.23 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.333 ms 6.000000 Msz

Occupied Bandwidth Total Power 15.2 dBm
35.773 MHz

Transmit Freq Error -73.889 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.83 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT ac40 5230MHz Antl



Report No.: SSP24120037-3E

FCC ID: 2BB2X-CA505

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5180 Antl -0.66 2.68 2.02 11 Pass
NVNT a 5200 Antl -0.17 1.63 1.46 11 Pass
NVNT a 5240 Antl -1.36 25 1.14 11 Pass
NVNT n20 5180 Antl -2.39 3.04 0.65 11 Pass
NVNT n20 5200 Antl -1.91 4.38 2.47 11 Pass
NVNT n20 5240 Antl -2.54 2.87 0.33 11 Pass
NVNT n40 5190 Antl -5.65 3.61 -2.04 11 Pass
NVNT n40 5230 Antl -5.55 2.57 -2.98 11 Pass
NVNT ac20 5180 Antl 0.7 0.88 1.58 11 Pass
NVNT ac20 5200 Antl 0.82 0.8 1.62 11 Pass
NVNT ac20 5240 Antl 0.26 0.78 1.04 11 Pass
NVNT ac40 5190 Antl -2.37 0.8 -1.57 11 Pass
NVNT ac40 5230 Antl -3.04 0.82 -2.22 11 Pass




Report No.: SSP24120037-3E

FCC ID: 2BB2X-CA505

| == Keysight Spectrum Analyzer - Swept A
RL RF 50 ¢

SENSE:PULSE [
#Avg Type: RMS

Avg|Hold: 100/100

) Q

000 )
Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.69 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.180000000 GHz

5.165000000 GHz

Stop Freq
6.195000000 GHz

CF Step
3.000000 MHz
Man

P
Freq Offset

0 Hz
P—
Scale Type

Lin

Log

PSD NVNT a 5180MHz Antl

| == Keysight Spectrum Analyzer - Swept A
RL RF 50 ¢ AC
Center Freq 5.200000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE [ [06:41:01 PM
#Avg Type: RMS

Avg|Hold: 100/100

000

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

L L el L [
| ||t L
AN N S

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

Center Freq
6.200000000 GHz

StartFreq
5.185000000 GHz

Stop Freq
6.215000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset

0 Hz
[
Scale Type

Lin

Log

PSD NVNT a 5200MHz Ant1



Report No.: SSP24120037-3E

FCC ID: 2BB2X-CA505

| == Keysight Spectrum Analyzer - Swept A

RL RF 500 AC

SENSE:PULSE [
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

5.240000000 GHz

5.225000000 GHz

Stop Freq
6.256000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

#VBW 3.0 MHz*

PSD NVNT a 5240MHz Antl

| == Keysight Spectrum Analyzer - Swept A

RL RF 5 C

Center Freq 5.1800

000 GHz

SENSE:PULSE [ | 06:45:56 PM
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.69 dB
Ref 20.00 dBm

Center Freq
6.180000000 GHz

StartFreq
5.165000000 GHz

Stop Freq
6.195000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

#VBW 3.0 MHz*

PSD NVNT n20 5180MHz Antl



Report No.: SSP24120037-3E

FCC ID: 2BB2X-CA505

| Keysight Spectrum Analyzer SweptSA

RL

SENSE:PULSE [
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

5.200000000 GHz

5.185000000 GHz

Stop Freq
6.215000000 GHz

CF Step
3.000000 MHz
Auto Man

|

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

#VBW 3.0 MHz*

PSD NVNT n20 5200MHz Antl

| == Keysight Spectrum Analyzer - Swept A

RL

SENSE:PULSE [ | 06:50:35 PM
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

Center Freq
6.240000000 GHz

StartFreq
5.225000000 GHz

Stop Freq
6.256000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

#VBW 3.0 MHz*

PSD NVNT n20 5240MHz Antl



Report No.: SSP24120037-3E

FCC ID: 2BB2X-CA505

| == Keysight Spectrum Analyzer - Swept A

SENSE:PULSE [
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

5.190000000 GHz

5.160000000 GHz

Stop Freq
6.220000000 GHz

CF Step
6.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 60.00 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

#VBW 3.0 MHz*

PSD NVNT n40 5190MHz Antl

| == Keysight Spectrum Analyzer - Swept A

SENSE:PULSE [ [07:00:24 PM
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.68 dB
Ref 20.00 dBm

Center Freq
6.230000000 GHz

StartFreq
5.200000000 GHz

Stop Freq
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Report No.: SSP24120037-3E

FCC ID: 2BB2X-CA505

6. Band Edge
Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -41.54 -27 Pass
NVNT a 5240 Antl -45.88 -27 Pass
NVNT n20 5180 Antl -45.73 -27 Pass
NVNT n20 5240 Antl -46.16 -27 Pass
NVNT n40 5190 Antl -41.87 -27 Pass
NVNT n40 5230 Antl -47.1 -27 Pass
NVNT ac20 5180 Antl -46.69 -27 Pass
NVNT ac20 5240 Antl -45.75 -27 Pass
NVNT ac40 5190 Antl -36.64 -27 Pass
NVNT ac40 5230 Antl -46.67 -27 Pass
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Report No.: SSP24120037-3E

FCC ID: 2BB2X-CA505

7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -34.6 -27 Pass
NVNT a 5200 Antl -34.6 -27 Pass
NVNT a 5240 Antl -34.54 -27 Pass
NVNT n20 5180 Antl -34.55 -27 Pass
NVNT n20 5200 Antl -34.42 -27 Pass
NVNT n20 5240 Antl -34.12 -27 Pass
NVNT n40 5190 Antl -34.07 -27 Pass
NVNT n40 5230 Antl -34.67 -27 Pass
NVNT ac20 5180 Antl -34.54 -27 Pass
NVNT ac20 5200 Antl -33.86 -27 Pass
NVNT ac20 5240 Antl -34.25 -27 Pass
NVNT ac40 5190 Antl -34.03 -27 Pass
NVNT ac40 5230 Antl -34.53 -27 Pass
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